OPERATOR’S MANUAL

67532-X

67532-X
FOLLOWER ASSEMBLY

RELEASED:

(REV: A)

2-26-21

View "B"

=

=
s

NN

l\\

VIEW - "B"

10

View "A"

< TORQUE REQUIREMENTS =

FASTENERS.

NOTE: DO NOT OVER TIGHTEN

(17) NUT, 40-50 IN-LBS (4.5 - 5.6 Nm).

N

VIEW - "A"

PN 97999-1914

INGERSOLL RAND COMPANY INC

209 NORTH MAIN STREET - BRYAN, OHIO 43506
D (800) 495-0276 * FAX (800) 892-6276

arozone.com

©2021

13
18 16
Figure 1
Item | Description (size) Qty | Part No. Item | Description (size) Qty | Part No.
1 | Check Valve Body (1/8-27 N.P.TF.- 1) (1) | 93987 11 | Vent Plug (1) [ 97702
2 [ Machine Screw (#4-40x1") (1) | Y8-251-S 12 | Bushing (M14x1 x 1/8-27 N.P.T.) (1) | 97950
3 | Spring (1) | 93989 13 | Follower Plate (PTFE coated, model 67532-1) | (1) | 97948-1
4 | Valve Nut (1) | 93986 14 | Seal (1) | 97200
5 | Nut (#4-40) (1) | Y22-4-S 15 | Bushing (M22x 1.5 x 5/8"-8") (1) | 97954
6 | Valve Assembly (includes items 1-5) (1) | 67130 16 | Lock Washer (2) | Y14-416-T
7 | Connector (1/8 - 27 N.P.T. x 5/16” OD tube) (1) | 59474-58 17 | Nut (1/47-20) (2) [ Y12-4-S
8 | Stud (3/8"-16) (2) | 91263 18 | Screen Assembly (1) | 67537
9 | Cap Screw (3/8”-16x1-1/4") (4) | Y99-63-C
10 | Gasket (1) | 90552

ARO @ Ingersoll Rand.




